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SPURIOUS_LINE_A85 SPURIGUS_ LINE_ABS N
50 dem—g e — v = - e e | I o — = - AP pgrirtoidin
-60 dBm -60 dBm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz | (| Start 30.0 MHz 74008 pts Stop 87.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 893.89111 MHz -53.77 dem -13.77 de 30.000 MHz 1.000 GHz 1,000 MHz 559.78521 MHz -53.89 dem -13.99 de
1.000 GHz 3.000 GHz 1,000 MHz 2.53987 GHz -52.67 dém -12.67 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.49688 GHz -52.85 dBm -12.85 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.24351 GHz -45.25 dBm -5.25 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.26399 GHz -45.17 dBm -5.17 dB
3,750 GHz 7.000 GHz 1,000 MHz 6.92303 GHz -48.11 dém -8.11 dB 32,750 GHz 7.000 GHz 1,000 MHz 6.94658 GHz -47.78 dém -7.78 d&
7.000 GHz 15.000 GHz 1,000 MHz 14.98225 GHz -50.79 dém -10.79 de 7,000 GHz 15.000 GHz 1,000 MHz 1499675 GHz -50.63 dém -10.63 d&
15.000 GHz 22.000 GHz 1,000 MHz 20.39886 GHz -49.36 dBm -9.36 dB 15.000 GHz 22.000 GHz 1,000 MHz 18.03403 GHz -49.49 dBm -9.49 de
22.000 GHz 30.000 GHz 1,000 MHz 25.82676 GHz -48.75 dBm -8.75 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.81776 GHz -48.60 dBm -8.60 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.50079 GHz -45.34 dBm -5.34 dB 30,000 GHz 37.000 GHz 1,000 MHz 36.52328 GHz -45.37 dBm -5.37 d&
) ) 2
Date Date: 15.DEC.2022 14:32:43
Highest Channel
Spectrum mvl
Ref Level 0.00 dBm Offset 10,48 dB Mode Auto Sweep
SGL Count 100,/100
@1 augPwr
Limit ¢heck PABS
10 ddnE—$PURIOUS LINE ABRS | nARS
-20 dBm
-30 dBm
am dn
| SPURIOUS_LINE_ABS_
50 dém 1 e T S S e
et vamrond
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
Range Low \ Range Up \ RBW | Frequency | Power Abs \ ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.62138 MHz -53.70 dBm -13.70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53687 GHz -£2.92 dBm -12,92 dB
3.000 GHz 3,500 GHz 1,000 MHz 3.28347 GHz -45.29 dBm -5.29 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.91693 GHz -47.96 dBm -7.96 dB
7.000 GHz 15.000 GHz 1.000 MHz 7.18124 GHz -45.54 dBm -5.54 dB
15.000 GHz 22.000 GHz 1.000 MHz 18.04003 GHz -49.39 dBm -9.39 dB
22,000 GHz 30.000 GHz 1.000 MHz 29.81226 GHz -42.732 dBm -8.73 dB
30,000 GHz 37,000 GHz 1.000 MHz 36.50429 GHz -45.33 dBm -5.33 de

J

Date: 15.DEC.2022 14:30:48

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: HD5-CT47X1N

Page Number

1 A107 of A583




SPORTON LAB.

FCC RF Test Report

Report No. :

FG272913H

LTE Band 42 / 15MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum X = spectrum X L
Ref Level 0.00 dBm  Offset 10.48 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 10.48 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—fRURIOUE INE ABS p 10 dBTP—BRURICUE HINE ARS p
20 db -20 d8m
-30 dém -30 dem
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50 dBm—l - ey NS || e — B
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-50 dBm -60 dBm
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80 dB -80 dém
90 dB -90 dém
Start 30.0 MHz 74008 pts Stop 37.0 GHz | || Start 30.0 MHz 74008 pts Stop 37.0 GHz,
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeUp | RBW | Fr Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.41359 MHz -53.72 dBm -13.72 dB 30.000 MHz 1.000 GHz 1.000 MHz 899.70529 MHz -53.86 dBm -13.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53587 GHz -52.52 dBm -12.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63084 GHz -52.64 dBm -12.64 d&
3.000 GHz 3.500 GHz 1.000 MHz 3.24401 GHz -44.62 dBm -4.62 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.26149 GHz -43.62 dBm -3.62 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.85825 GHz -48.02 dBm -9.02 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.87572 GHz -47.38 dém -7.38 d8
7.000 GHz 15.000 GHz 1.000 MHz 14.99975 GHz -50.50 dBm -10.90 dB 7.000 GHz 15.000 GHz 1.000 MHz 7.13674 GHz -50.33 dBm -10.33 d&
15.000 GHz 22.000 GHz 1.000 MHz 20.33036 GHz -49.49 dBm -9.49 dB 15.000 GHz 22.000 GHz 1.000 MHz 18.02153 GHz -49.57 dBm -9.57 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.82576 GHz -48.74 dBm -8.74 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.81776 GHz -48.61 dBm -8.61 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.50179 GHz -45.24 dBm -5.24 dB 30,000 GHz 37.000 GHz 1,000 MHz 36.50079 GHz -45.16 dBm -5.16 d&
) ) 2
Date ld:4 Date: 15.DEC.2022 14:40:14
Highest Channel
Spectrum mvl
Ref Level 0.00 dBm Offset 10,48 dB Mode Auto Sweep
SGL Count 100,/100
@1 avgPwr
Limit ¢heck PABS
10 déTP—$RURIOUS | INE ABS naks
-20 dBm
-30 dBm
an an
| SPURIOUS_LINE_ABS_
-50 dem N S — AL p i WD
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
Range Low \ Range Up \ RBW | Frequency | Power Abs \ ALimit
30.000 MHz 1.000 GHz 1.000 MHz 984.98002 MHz -53.85 dBm -13.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53487 GHz -52.85 dBm -12,85 dB
3.000 GHz 3,500 GHz 1,000 MHz 3.27897 GHz -44.36 dBm -4.36 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.88159 GHz -47.86 dBm -7.86 dB
7.000 GHz 15.000 GHz 1.000 MHz 7.17174 GHz -47.01 dBm -7.01 dB
15.000 GHz 22.000 GHz 1.000 MHz 18.04703 GHz -49.54 dBm -9.54 dB
22,000 GHz 30.000 GHz 1.000 MHz 29.83176 GHz -42.65 dBm -8.65 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.49829 GHz -45.13 dBm -5.13 d&
( ) J e
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG272913H

LT

E Band 42/ 20MHz

QPSK / 1RBO

Spectrum X = spectrum L
Ref Level 0.00 dBm  Offset 10.48 dB Mode Auto Swesp Ref Level 0,00 dBm  Offset 10.48 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddre—pRURICUS FINE ARS n
-20 de: -20 dBm
-30 dam -30 dam
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
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90 dB -90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz Start 30.0 MHz 74008 pts Stop 87.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Fr Power Abs | ALimit | Rangelow | RangeUp | RBW Fr Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 584.98002 MHz -53.85 dem -13.85 de 30.000 MHz 1.000 GHz 1,000 MHz 552.03297 MHz -53.89 dem -13.99 de
1.000 GHz 3.000 GHz 1,000 MHz 2.96276 GHz -52.75 dém -12.75 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.51037 GHz -52.76 dém -12.76 de
3.000 GHz 3.500 GHz 1,000 MHz 3.24451 GHz -44.83 dBm -4.83 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.25899 GHz -45.06 dBm -5.06 dB
3,750 GHz 7.000 GHz 1,000 MHz 6.99614 GHz -48.01 dém -8.01 de 32,750 GHz 7.000 GHz 1,000 MHz 6.92709 GHz -47.88 dém -7.88 d&
7.000 GHz 15.000 GHz 1,000 MHz 1499375 GHz -50.77 dém -10.77 de 7,000 GHz 15.000 GHz 1,000 MHz 14.99825 GHz -50.54 dem -10.54 dg
15.000 GHz 22.000 GHz 1,000 MHz 17.70206 GHz -49.72 dém -9.72 dB 15.000 GHz 22.000 GHz 1,000 MHz 18.02703 GHz -49.67 dBm -9.67 d&
22.000 GHz 30.000 GHz 1,000 MHz 20.84426 GHz -48.52 dBm -8.52 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.81126 GHz -48.76 dBm -8.76 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.409729 GHz -45.30 dBm -5.30 dB 30,000 GHz 37.000 GHz 1,000 MHz 36.51028 GHz -45.28 dBm -5.29 d&
) 2
Date 15 Date: 15.DEC.2022
Spectrum ué-’
Ref Level 0.00 dém Offset 10.48 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
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A T
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-80 dBm
-90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 97044456 MHz -54,03 dem -14.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -52.88 dem -12.88 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.27448 GHz -45.868 dBm -5.88 dB
3.750 GHz 7.000 GHz 1,000 MHz 6.92221 GHz -47.95 dBm -7.95 dB
7.000 GHz 15.000 GHz 1.000 MHz 7.16224 GHz -48.11 dBém -8.11 d&
15.000 GHz 22.000 GHz 1.000 MHz 18.01953 GHz -49.55 dBm -9.55 dB
22,000 GHz 30.000 GHz 1.000 MHz 29.82976 GHz -48.67 dBm -8.67 dB
30,000 GHz 37.000 GHz 1,000 MHz 3649629 GHz -45,35 dBm -5.35 dB
1 J e
Date: 15.DEC.2022 1
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samronis.  FCC RF Test Report Report No. : FG272913H
Frequency Stability
Test Conditions LTE Band 42 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0016
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0016
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

LTE Band 43

ACLR

Spectrum Z||[ spectrum -
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38.72 dBm Offset 8.72 dB @ RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@ 1rm AvgPwr
o [ ] [ | o [ ] | [ |
20 d 20.dB
10 dém: 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dam-
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rSGL Count 100/100

Spectrum |

CF 3.6025 GHz 691 pts SEan 15.0 MHz CF 3.6025 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 24.31 dBm T®1 (Ref) 5.000 MHz 24.32 dBm
Tx Total 24.31dBm Tx Tatal 24.32dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.49 dB -54.65 dB Adj 5.000 MHz 5.000 MHz -54.64 dB -42.83 dB
Date: 20.DEC.2022 06:16:39 Date: 20.DEC.2022 06:17:25
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Channel Bandwidth Offset Power
[T®1 (Ref) 5.000 MHz 23.36 dBm
| T= Total 23.36 dBm
| Channel Bandwidth oOffset Lower Upper
A 000 MHz 40.50 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
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CF 3.65 GHz 691 pts SEan 15.0 MHz CF 3.65 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 24.28 dBm T®1 (Ref) 5.000 MHz 24.30 dBm
Tx Total 24.28 dBm Tx Tatal 24.30 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.44 dB -54.70 dB Adj 5.000 MHz 5.000 MHz -54.71 dB -42.56 dB
Date: 20.DEC.2022 06:23:55 Date: 20.DEC.2022 06:23:09
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d) 5.000 MHz 5.000 MHz -40.95 db -41.53 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum Z||[ spectrum -
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38.72 dBm Offset 8.72 dB @ RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@ 1rm AvgPwr
aod | 30 d |
20de 20 de
10 dem 10 dem
0 dBrr 0 dém
-10d -10d
-20 dam-

Spectrum |

CF 3.6975 GHz 691 pts SEan 15.0 MHz CF 3.6975 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 24.35 dBm T®1 (Ref) 5.000 MHz 24.39 dBm
Tx Total 24.35dBm Tx Tatal 24.39 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.56 dB -54.52 dB Adj 5.000 MHz 5.000 MHz -54.62 dB -42.89 dB
Date: 20.DEC.2022 06:39:31 Date: 20.DEC.2022 06:45:46
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|| Channel Bandwidth Offset Power
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| T Total 23.40 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -41.24 db -41.35 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum | spectrum =
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@1rm AugPwr
a0 df | 30 di |
20de 20 de
10 dem 10 dBm
0 dBrr 0 dém
-10d -10d
-20 dBm:

Spectrum |

CF 3.6025 GHz 691 pts SEan 15.0 MHz CF 3.6025 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 23.50 dBm T®1 (Ref) 5.000 MHz 23.53 dBm
Tx Total 23.50 dBm Tx Tatal 23.53 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.97 dB -54.27 dB Adj 5.000 MHz 5.000 MHz -54.18 dB -43.33 dB
Date: 20.DEC.2022 06:15:49 Date: 20.DEC.2022 06:18:11
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691 pts Span 15.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 5.000 MHz 23,36 dBm
| T Total 23.36 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -40.50 dB -41.30 d&
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dBm-
CF 3.65 GHz 691 pts SEan 15.0 MHz CF 3.65 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 24.28 dBm T®1 (Ref) 5.000 MHz 24.30 dBm
Tx Total 24.28 dBm Tx Tatal 24.30 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.44 dB -54.70 dB Adj 5.000 MHz 5.000 MHz -54.71 dB -42.56 dB
Date: 20.DEC.2022 06:23:55 Date: 20.DEC.2022 06:23:09
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d) 5.000 MHz 5.000 MHz -40.95 db -41.53 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum Z||[ spectrum -
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38.72 dBm Offset 8.72 dB @ RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@ 1rm AvgPwr
aod | 30 d |
20de 20 de
10 dem 10 dem
0 dBrr 0 dém
-10d -10d
-20 dam-

Spectrum |

CF 3.6975 GHz 691 pts SEan 15.0 MHz CF 3.6975 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 24.35 dBm T®1 (Ref) 5.000 MHz 24.39 dBm
Tx Total 24.35dBm Tx Tatal 24.39 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.56 dB -54.52 dB Adj 5.000 MHz 5.000 MHz -54.62 dB -42.89 dB
Date: 20.DEC.2022 06:39:31 Date: 20.DEC.2022 06:45:46
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691 pts Span 15.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 5.000 MHz 23,40 dBm
| T Total 23.40 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -41.24 db -41.35 db

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: HD5-CT47X1N

Page Number

1 A116 of A583



SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum | spectrum =
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@1rm AugPwr
a0 df 30 di
20de 20 de
10 dem 10 dBm
0 dBrr 0 dém
-10d -10d
-20 dBm -20 dBm:

CF 3.6025 GHz 691 pts SEan 15.0 MHz CF 3.6025 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 22.12 dBm T®1 (Ref) 5.000 MHz 22.11 dBm
Tx Total 22.12dBm Tx Tatal 22.11dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -44.02 dB -53.31 dB. Adj 5.000 MHz 5.000 MHz -53.23 dB -43.73 dB
Date: 20.DEC.2022 06:15:02 Date: 20.DEC.2022 06:18:58

Spectrum |

Ref Level 38.72 dem

Offset 8.72 dB @ RBW 100 kHz

Att
rSGL Count 100/100

40 de & SWT

200 ms & YBW 300 kHz

Mode Auto Sweep

[[® 1rm AvgPwr
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0dem
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Date:

20, DRC, 2022

06:11:37

691 pts Span 15.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 5.000 MHz 21,36 dBm
| T Total 21.36 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -39.54 db -40.07 d&
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od 30 d
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dBm -20 dBm-
CF 3.65 GHz 691 pts SEan 15.0 MHz CF 3.65 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 22.06 dBm T®1 (Ref) 5.000 MHz 22.13 dBm
Tx Total 22.06 dBm Tx Tatal 22.13 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -44.00 dB -53.31 dB. Adj 5.000 MHz 5.000 MHz -53.42 dB -43.70 dB
Date: 20.DEC.2022 06:27:14 Date: 20.DEC.2022 06:21:35

Spectrum |

Ref Level 38.72 dem

Offset 8.72 dB @ RBW 100 kHz

Att
rSGL Count 100/100

40 de & SWT

200 ms & YBW 300 kHz

Mode Auto Sweep
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Date:

20, DRC, 2022 (&2

33:8

d) 5.000 MHz 5.000 MHz -39.67 db -40.02 de
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum | spectrum =
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@1rm AugPwr
a0 df 30 di
20de 20 de
10 dem 10 dBm
0 dBrr 0 dém
-10d -10d
-20 dBm -20 dBm:

CF 3.6975 GHz 691 pts SEan 15.0 MHz CF 3.6975 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 22.12 dBm T®1 (Ref) 5.000 MHz 22.21 dBm
Tx Total 22.12dBm Tx Tatal 22.21dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -44.09 dB -53.18 dB. Adj 5.000 MHz 5.000 MHz -53.28 dB -43.93 dB
Date: 20.DEC.2022 06:41:17 Date: 20.DEC.2022 06:43:50

Spectrum |

Ref Level 38.72 dem

Offset 8.72 dB @ RBW 100 kHz

Att
rSGL Count 100/100

40 de & SWT

200 ms & YBW 300 kHz

Mode Auto Sweep

[[® 1rm AvgPwr
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Date:

20, DRC, 2022

06:37:0

691 pts Span 15.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 5.000 MHz 21.41 dBm
| T Total 21.41 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -39.96 db -39.99 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum | spectrum =
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@1rm AugPwr
a0 df 30 di
20de 20 de
10 dem 10 dBm
0 dBrr 0 dém
-10d -10d
-20 dBm. -20 dBm:

Spectrum |

CF 3.6025 GHz 691 pts SEan 15.0 MHz CF 3.6025 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 19.35 dBm T®1 (Ref) 5.000 MHz 19.29 dBm
Tx Total 19.35 dBm Tx Tatal 19.29 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -41.73 dB -50.64 dB Adj 5.000 MHz 5.000 MHz -50.52 dB -41.68 dB
Date: 20.DEC.2022 06:13:52 Date: 20.DEC.2022 06:16:49

Ref Level 38.72 dem

Offset 8.72 dB @ RBW 100 kHz

Att
rSGL Count 100/100

40 de & SWT

200 ms & YBW 300 kHz

Mode Auto Sweep

[[® 1rm AvgPwr
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20, DRC, 2022 (&2

13:01

691 pts Span 15.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 5.000 MHz 19,40 dBém
| T Total 19.40 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -39.69 db -40.26 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od 30 d
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10 di
-20 dBm- -20 dBm-
CF 3.65 GHz 691 pts SEan 15.0 MHz CF 3.65 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 19.29 dBm T®1 (Ref) 5.000 MHz 19.29 dBm
Tx Total 19.29 dBm Tx Tatal 19.29 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -41.73 dB -50.64 dB Adj 5.000 MHz 5.000 MHz -50.71 dB -41.67 dB
Date: 20.DEC.2022 06:28:02 Date: 20.DEC.2022 06:20:45

Spectrum |

Ref Level 38.72 dem

Offset 8.72 dB @ RBW 100 kHz

Att
rSGL Count 100/100

40 de & SWT

200 ms & YBW 300 kHz

Mode Auto Sweep

[[® 1rm AvgPwr
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Date: 20, DRC, 2022

06:34:43

d) 5.000 MHz 5.000 MHz -39.80 dB -40.18 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum Z||[ spectrum -
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38.72 dBm Offset 8.72 dB @ RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgRwr [@ 1rm AvgPwr
aod 30 d
20de 20 de
10 dem 10 dem
0 dBrr 0 dém
-10d -10d
E -20 dam-

Spectrum |

CF 3.6975 GHz 691 pts SEan 15.0 MHz CF 3.6975 GHz 691 pts SEan 15.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 5.000 MHz 19.62 dBm T®1 (Ref) 5.000 MHz 19.25 dBm
Tx Total 19.62 dBm Tx Tatal 19.25 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -41.20 dB -50.79 dB Adj 5.000 MHz 5.000 MHz -50.50 dB -41.17 dB
Date: 20.DEC.2022 06:42:04 Date: 20.DEC.2022 06:42:59

Ref Level 38.72 dem

Offset 8.72 dB @ RBW 100 kHz

Att
rSGL Count 100/100

40 de & SWT

200 ms & YBW 300 kHz

Mode Auto Sweep

[[® 1rm AvgPwr
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Date:

20, DRC, 2022

06:35:46

691 pts Span 15.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 5.000 MHz 19,46 dBém
| T Total 19.46 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 5.000 MHz 5.000 MHz -40.27 db -40.23 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dBm -20 dBm-
CF 3.605 GHz 691 pts SEan 30.0 MHz CF 3.605 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 24.21 dBm T®1 (Ref) 10.000 MHz 24.30 dBm
Tx Total 24.21dBm Tx Tatal 24.30 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.06 dB -52.89 dB Adj 10.000 MHz 10.000 MHz -52.78 dB -46.30 dB
Date: 20.DEC.2022 05:34:15 Date: 20.DEC.2022 05:35:25

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep

[[® 1rm AvgPwr
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Date: 20, DRC, 2022 05:

691 pts Span 30.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 10.000 MHz 23,29 dBm
| T Total 23.29 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 10,000 MHz 10.000 MHz -41.40 db -41.27 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dBm -20 dBm-
CF 3.65 GHz 691 pts SEan 30.0 MHz CF 3.65 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 24.20 dBm T®1 (Ref) 10.000 MHz 24.12 dBm
Tx Total 24.20 dBm Tx Tatal 24.12 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.56 dB -52.88 dB Adj 10.000 MHz 10.000 MHz -52.82 dB -46.05 dB
Date: 20.DEC.2022 05:01:24 Date: 20.DEC.2022 05:06:47

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep
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d) 10,000 MHz 10.000 MHz -41.86 db -41.52 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum n‘:': Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dBm -20 dBm-
CF 3.695 GHz 691 pts SEan 30.0 MHz CF 3.695 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 24.23 dBm T®1 (Ref) 10.000 MHz 24.48 dBm
Tx Total 24.23 dBm Tx Tatal 24.48 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.46 dB -52.73 dB. Adj 10.000 MHz 10.000 MHz -52.94 dB -46.19 dB
Date: 20.DEC.2022 05:44:24 Date: 20.DEC.2022 05:51:08

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep

[[® 1rm AvgPwr
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Date: 20, DRC, 2022

05:39:30

691 pts Span 30.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 10.000 MHz 23,39 dBm
| T Total 23.39 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 10,000 MHz 10.000 MHz -41.83 db -41.60 d&
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10d
-20 dBm- -20 dBm-
CF 3.605 GHz 691 pts SEan 30.0 MHz CF 3.605 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 23.33 dBm T®1 (Ref) 10.000 MHz 23.38 dBm
Tx Total 23.33 dBm Tx Tatal 23.38 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.26 dB -52.17 dB. Adj 10.000 MHz 10.000 MHz -52.01 dB -46.47 dB
Date: 20.DEC.2022 05:33:00 Date: 20.DEC.2022 05:36:24

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep

[[® 1rm AvgPwr
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Date: 20, DRC, 2022 05:

691 pts Span 30.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 10.000 MHz 22,28 dBm
| T Total 22.28 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 10,000 MHz 10.000 MHz -40.19 db -40.10 d&
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10 di
-20 dBm- -20 dBm-
CF 3.65 GHz 691 pts SEan 30.0 MHz CF 3.65 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 23.32 dBm T®1 (Ref) 10.000 MHz 23.38 dBm
Tx Total 23.32dBm Tx Tatal 23.38 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.21 dB -52.10 dB. Adj 10.000 MHz 10.000 MHz -52.26 dB -46.55 dB
Date: 20.DEC.2022 05:02:12 Date: 20.DEC.2022 05:08:14

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep

[[® 1rm AvgPwr

30 dBm

| 20 dBm

10 dBm

0dem

-10 dBm

CF 3.65 GHz

691 pts

Span 30.0 MHz

(Channel Power

Bandwidth

Offset

Power

[
|| Channel
| T Total

10.000 MHz

22.24 dBm

} 1 (Ref)
\

22.24 dBm

Channel

T
adi

Bandwidth

Offset

Lower

Upper

Date: 20, DRC, 2022
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od t 30 d t
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10 di
-20 dBm- -20 dBm-
CF 3.695 GHz 691 pts SEan 30.0 MHz CF 3.695 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 23.47 dBm T®1 (Ref) 10.000 MHz 23.51 dBm
Tx Total 23.47 dBm Tx Tatal 23.51dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.34 dB -52.08 dB Adj 10.000 MHz 10.000 MHz -52.15 dB -46.52 dB
Date: 20.DEC.2022 05:45:18 Date: 20.DEC.2022 05:50:19

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep

[[® 1rm AvgPwr
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05:41:5

691 pts Span 30.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 10.000 MHz 22,38 dBm
| T Total 22.38 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 10,000 MHz 10.000 MHz -40.58 db -40.39 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum |

Spectrum u%: Spectrum uv‘?
Ref Level 338.72 dBm Offset 8,72 dB @ RBW 100 kHz Ref Level 38,72 dém  Offset 8.72 dB & RBW 100 kHz
|= Att 40 dB @ SWT 200 ms & YBW 300 kHz Mode Auto Sweep | Att 40 dB @ SWT 200 ms & YBW 3200 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
1Rm AvgPwr [@1~Rm AuvgPwr
3od 30 d
20de 20 de
10 dem; 10 dBm.
0 dBrr 0 dém
-10d -10 di
-20 dBm- -20 dBm-
CF 3.605 GHz 691 pts SEan 30.0 MHz CF 3.605 GHz 691 pts SEan 30.0 MHz
Channel Power h | Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T®1 (Ref) 10.000 MHz 21.96 dBm T®1 (Ref) 10.000 MHz 22.13 dBm
Tx Total 21.96 dBm Tx Tatal 22.13 dBm
Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -46.10 dB -50.87 dB Adj 10.000 MHz 10.000 MHz -50.82 dB -46.04 dB
Date: 20.DEC.2022 05:20:51 Date: 20.DEC.2022 05:37:18

Ref Level 38.72 dem

40 de & SWT

Offset 8.72 dB @ RBW 100 kHz
200 ms & YBW 300 kHz

Att
rSGL Count 100/100

Mode Auto Sweep

[[® 1rm AvgPwr
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CF 3.605 GHz

Date: 20, DRC, 2022 05:

691 pts Span 30.0 MHz
|channel Power
|| Channel Bandwidth Offset Power
| T®1 (Ref) 10.000 MHz 21,33 dBm
| T Total 21.33 dBm
| Channel Bandwidth Offset Lower Upper
Ad) 10,000 MHz 10.000 MHz -39.87 db -39.72 db
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